Next Level Racing Elite Hardware Kit

8,910.00

Compare
Elite Hardware Kit 1

EVERYTHING YOU NEED TO CUSTOMIZE

With the Next Level Racing® Hardware kit, users are able to add the desired part to their Aluminum cockpit for a personalized simulation experience. With all the parts needed for direct mounting, users are now able to create a more bespoke experience for their simulator.

BOLTS

M8 Ultra Low-Profile Bolts: 14mm x 10 units
M8 Ultra Low-Profile Bolts: 25mm x 10 units
M8 Bolts: 16mm x 20 units
M8 Bolts: 35mm x 6 units
M8 Bolts: 45mm x 6 units
M8 Bolts: 60mm x 6 units
M8 Countersunk Bolts: 16mm x 6 units
M6 Bolts: 20mm x 10 units

Elite Hardware Kit 2
Elite Hardware Kit 3

TOOLS

Ratchet Wrench: 1 unit
M6 Allen Key: 1 unit
M8 Allen Key: 1 unit
M6 Hex Tip: 1 unit
M8 Hex Tip: 1 unit
Laser Level: 1 unit

T-SLOT NUTS

T-Slot Nuts: (Regular) x 20 units
T-Slot Nuts: (Full Width) x 20 units
T-Slot Nuts: (Wide Full Width) x 20 units

Elite Hardware Kit 4
Elite Hardware Kit 5

OTHER FIXINGS

M8 Metal Washers: 20 units
M8 Nylon Washers: 20 units
M8 Flange Nuts: 6 units
Felt Pads (90mm x 10mm): 4 units
Felt Pads (60mm x 40mm): 4 units
Felt Pads (40mm x 35mm): 4 units
NLR Ratchet Handles: 8 units
NLR Cable Clips: 4 units
Cable Ties: 4 units

There are no reviews yet.

Be the first to review “Next Level Racing Elite Hardware Kit”